
 

General Electric Company 

 

Water Supply Options Analysis 

Town of Halfmoon, New York 

Town of Waterford, New York 

Hudson River PCBs Superfund Site 

April 2007 

 
 
 

Imagine the result



 

 

 

 

 

Water Supply Options Analysis 
 
Town of Halfmoon, New York 
 
Town of Waterford, New York 
 
 
Hudson River PCBs Superfund 
Site 
 
 
 
 

Prepared for: 

General Electric Company 
 

Prepared by: 

ARCADIS of New York, Inc. 
6723 Towpath Road 
Syracuse 
New York 13214-0066 
Tel 315.446.9120 
Fax 315.449.0017 
 

Our Ref.: 

B0020963.0000.00004 
 

Date: 

April 10, 2007 
 
 
 
 
 
 
 
 
 
 



 i 

 
 
Table of Contents 
 

 

Acronyms and Abbreviations i 

Executive Summary 1 
[...]
the deadline for final compliance with the LT2ESWTR for Waterford and Halfmoon will be 
October 2016, based on the sizes of their water systems. 

The implementation of these rules may require monitoring not currently performed by the 
water suppliers. In addition, water suppliers may need to perform treatment system 
upgrades depending on the findings of the monitoring and revised compliance calculations 
(i.e., running annual averages for each monitoring location, rather than a combined running 
annual average). Based on the current schedule for implementation of the Phase 1 
dredging project (i.e., May to November 2009), the compliance schedule for these rules and 
the assumption that alternate water sources or supplemental treatment will only be used if 
necessary as a short-term contingency measure, the evaluation of alternate water supply 
options presented in this report assumes that implementation of such contingency 
measures will not require compliance with these rules by Waterford or Halfmoon. 

1.7 Report Organization 

This Options Analysis Report has been prepared by ARCADIS BBL [formally known as 
Blasland, Bouck, and Lee, Inc. (BBL)] on behalf of GE with input from Quantitative 
Environmental Analysis, LLC (QEA) and GE. This Options Analysis Report is organized into 
the sections shown in Table 1.1, below. 

Table 1.1 – Report Organization 

Section Description 
Acronyms and Abbreviations Provides definitions of acronyms used in this 

report. 
1 Introduction Provides background information and a 

description of the purpose and objectives of 
the options analysis. 

2 Waterford – Summary of Water 
Supply and Treatment Capabilities 

Provides a summary of information related to 
the water supply for Waterford. 

3 Halfmoon – Summary of Water 
Supply and Treatment Capabilities 

Provides a summary of information related to 
the water supply for Halfmoon. 

4 Identification and Preliminary 
Screening of Potential Water 
Supply/Treatment Contingency 
Options 

Summarizes the initial screening of potential 
contingency options for additional treatment 
capabilities and alternate water sources. 



 20 

 
Water Supply Options 
Analysis 

 

 

Section Description 
5 
 

Evaluation of Potential Water 
Supply/Treatment Contingency 
Measures  

Summarizes the evaluation of potential 
contingency measures for additional 
treatment capabilities and alternate water 
sources. 

6 Recommended Contingency 
Measures 

Identifies the recommended contingency 
measures to be implemented if necessary 
based on the results of monitoring at 
designated stations. 

7 References Provides references cited in this report. 



 21 

 
Water Supply Options 
Analysis 

 

 

2. Waterford – Summary of Water Supply and Treatment Capabilities 

This section provides information about the water supply treatment and distribution system 
operated by the Water Commissioners of the Town of Waterford. This information was 
obtained from Waterford, NYSDEC, NYSDOH, and other sources (as referenced below). 

2.1 Water Supply Source and System Description 

The Water Commissioners of the Town of Waterford operate a WTP located in the Village 
of Waterford. The plant has a rated capacity of 2.2 MGD and obtains its raw water from the 
Hudson River. On a contingency basis (described below), Waterford obtains water from the 
City of Troy. 

The Waterford WTP is the primary source of potable water for the Town and Village of 
Waterford. The WTP and distribution system regularly serve a population of approximately 
9,800 through approximately 3,100 service connections (Delaware, 2005; NYSDOH, 2006). 
In addition, Waterford has a contract to provide a minimum of 0.3 MGD to Halfmoon, 
located to the north (Halfmoon, 2006c). Waterford provides water to Halfmoon through two 
12-inch diameter pipes (Halfmoon, 2006c; Clough Harbour, 2006). Halfmoon is reportedly 
permitted to obtain up to a maximum of 1.0 MGD from Waterford through these 
interconnections (NYSDEC, 1996). The water supply contract between Waterford and 
Halfmoon is scheduled to expire at the end of 2021 (Waterford, 1981). 

Waterford has a contract with Troy to purchase up to 7 MGD of water at the prevailing Troy 
rate plus 25% (Troy, 2006b). The connection to the Troy distribution system is through a 14-
inch steel water main that is encased in insulation and an aluminum jacket and suspended 
below a bridge that crosses the Hudson River. This connection was constructed in 1972 
and is metered (Standard, 1983). The source of water for the Troy supply is the 
Tomhannock Reservoir, which is a man-made reservoir located approximately 6.5 miles 
northeast of Troy (Troy, 2005). Currently, Waterford uses the connection with Troy to 
supplement or temporarily replace its supply from the Waterford WTP during periods of high 
demand or periods of high turbidity in the raw water taken from the Hudson River 
(Delaware, 2005; Waterford, 2006b). In June 2004, NYSDEC notified Waterford that a 
permit was required for this connection under the Public Water Supply Program, apparently 
since it was “routinely used for a period of years” and was no longer considered to be just 
for emergency use (NYSDEC, 2004b). A January 6, 2005 letter from NYSDEC to Waterford 
indicated that Waterford was scheduled to submit a permit application to NYSDEC by the 
end of October 2004; however, it was never received by NYSDEC and the use of this 
existing connection may represent an unpermitted water withdrawal from Troy (NYSDEC, 



 22 

 
Water Supply Options 
Analysis 

 

 

2005d). When the connection to Troy is opened, Waterford closes its connections with 
Halfmoon (Clough Harbour, 2006).  

During the three-year period from 2003 to 2005, Waterford purchased three to 15 million 
gallons (MG) per year from (Waterford Water Commissioners, 2005; 2004; 2003). During 
September and October 2006, Waterford and NYSDOH performed a flow test of the 14-inch 
water main connecting the Troy and Waterford systems to evaluate water supply capacity 
and available pressures. The results of the flow test indicated that this connection 
maintained an average pressure ranging between approximately 98 pounds per square 
inch (psi) and 105 psi as measured by a gauge located at the connection, and 81 psi to 85 
psi as measured by a gauge located at the Waterford WTP, while providing a flow ranging 
between approximately 4.2 MGD and 5.3 MGD (NYSDOH, 2006c; 2006d). 

The Waterford distribution system is served by three steel above-ground storage tanks 
constructed in the 1950s (referred to as the Prospect Hill Tank, Northside Tank, and 
Swatling Tank). The Village of Waterford is served primarily by the Prospect Hill Tank, the 
northwest portion of Waterford is served by the Swatling Tank, and the “northside” section 
of Waterford in the vicinity of Valley View Avenue and Grace Street is served by the 
Northside Tank.  

Table 2.1 – Waterford Distribution System Storage Tank Information 

Tank Name 
Total Storage Volume 

(MG) 
Type of Storage 

Tank 

Prospect Hill 0.33 Ground 

Northside 0.33 Standpipe 

Swatling 0.50 Standpipe 

Total 1.16 - 

Note: 
1.   Waterford, 1992; Delaware, 2005;; Standard, 1990. 

As presented in Table 2.1, the three storage tanks have a total volume of 1.16 MG. The 
available storage volume, defined as the storage volume in excess of the volume required 
to maintain a minimum system pressure of 20 psi, is reported to be 0.54 MG (approximately 
47% of total storage volume) (Standard, 1990). The remaining 0.62 MG (approximately 
53% of the total storage volume) is considered to be unavailable and serves the purpose of 
maintaining a minimum system pressure of 20 psi (Waterford, 1992; Standard, 1990). 



 23 

 
Water Supply Options 
Analysis 

 

 

The Waterford distribution system contains approximately 35.4 miles of water mains 
between four and 14 inches in diameter (19.1% are 6-inch diameter and smaller, 45.7% are 
8-inch diameter, and 35.2% are 10-inch diameter or larger) (Standard, 1990). 

Waterford has booster pump stations in the distribution system located near the Northside 
Tank (Northside Pump Station) and the Prospect Hill Tank (Prospect Hill Pump Station). 
These pump stations do not have emergency backup generators. In accordance with 
Waterford’s Emergency Response Plan, in the event of an extended power outage, the 
connection with Troy is opened and portable electrical power generators are rented to 
operate the pump stations (Delaware, 2005; Waterford, 2006b). 

2.2 Water Treatment Processes and Capacities 

The Waterford WTP is located along the west side of the Hudson River, north of the river’s 
confluence with the Mohawk River. The Waterford WTP has been in operation since 1913 
and underwent a major upgrade in 1957. According to information included in NYSDOH’s 
Comprehensive Performance Evaluation (CPE) Report (NYSDOH, 1997), Waterford’s WTP 
includes the following components and processes: 

• An 18-inch diameter intake pipe that extends into the Hudson River and draws water 
from a location above the river bottom. 

• Two 30-horsepower (hp) vacuum-primed low-lift pumps that draw raw water from the 
river through a gate-type duplex strainer with two ¼-inch screens and discharge to the 
head of the aeration chambers.   

• A three-stage aeration/rapid mix/coagulation basin that incorporates diffused air, alum, 
sodium aluminate and sodium silicate. Diffused air from two rotary blowers is used to 
control iron and manganese.  

• A dual-train flocculation system, with each train consisting of four sequential flocculation 
basins with variable speed wire screen paddle mixers.  

• A powdered activated carbon (PAC) feed system consisting of a hopper, mixing tank, 
and feed pump. The PAC is used for taste and odor control, and is added into the third 
flocculation basin of each train. 

• A two-stage sedimentation process. Each stage consists of a set of two parallel 
sedimentation basins, one set located directly under the flocculators (stage 1) and one 



 24 

 
Water Supply Options 
Analysis 

 

 

set located immediately prior to the filters (stage 2). No mechanical sludge removal 
facilities are provided in the sedimentation basins. Cleaning of the basins is 
accomplished by draining the basins and washing them down, with the washwater 
draining to an on-site drain. 

• A gas chlorination system utilizing 150-pound cylinders, chlorine regulators, valves, 
piping, and appurtenances to provide disinfection. Chlorine is added prior to the stage 2 
sedimentation basins (i.e., pre-filtration disinfection) and into the clearwell (i.e., post-
filtration disinfection). 

• Four dual-media filters consisting of anthracite and sand, over support gravel and 
transite underdrains. 

• A 67,000-gallon clearwell located directly below the filters. Soda ash, fluoride, and 
chlorine are fed into the clearwell. Chlorine is added to provide post-filtration 
disinfection, soda ash is added for pH adjustment, and fluoride is added to provide 
protection against dental caries. 

• Three high-lift pumps that supply finished water to the distribution system. 

Currently, untreated backwash water is discharged from the WTP to the Hudson River via a 
connection to the on-site storm sewer system. On November 17, 2005, NYSDEC executed 
an Order on Consent (Consent Order) with the Water Commissioners of the Town of 
Waterford to address violation of the NYS Environmental Conservation Law (ECL). 
NYSDEC determined that the Waterford WTP routinely discharges untreated settling basin 
sludge and filter backwash to the Hudson River without a State Pollutant Discharge 
Elimination System (SPDES) permit (NYSDEC, 2005c). The Consent Order identifies the 
following significant milestone dates for submittals and compliance for Waterford’s WTP: 

• On or before May 1, 2006, provide a report and schedule of interim measures, pending 
upgrades to the Waterford WTP or connection to the Town of Waterford Sewer District 
sewer system. 

• On or before March 1, 2007, connect discharges to Town of Waterford Sewer District 
sewer system. 

• On or before June 1, 2007, if not able to connect to Town of Waterford Sewer District 
sewer system, submit final design and construction documents for a wastewater 
collection and treatment system with a complete SPDES permit for approval. 



 25 

 
Water Supply Options 
Analysis 

 

 

• On or before December 31, 2008, complete construction of the approved wastewater 
collection and treatment system. 

• On or before March 1, 2009, achieve compliance with the final effluent limits contained 
in the approved SPDES permit. 

• On or before March 1, 2009, cease illegal discharge from the Waterford WTP. 

A January 6, 2005 letter from NYSDEC to Waterford acknowledged receipt of a preliminary 
engineering study for construction of a new WTP to serve Waterford as the proposed 
method to resolve the sludge discharge compliance issues (note: a copy of this study was 
not provided to GE during this options analysis). Although Waterford is apparently 
considering construction of a new WTP to address the Consent Order as indicated above 
(NYSDEC, 2005c), the actual proposed course of action (and associated schedule) that will 
be implemented by Waterford to address the Consent Order has not been confirmed. 

2.3 Current and Projected Water Demand and Rates 

Waterford’s average daily water demand (ADD) and maximum daily water demand (MDD) 
for 2003, 2004, and 2005 are listed in Table 2.2 below (Waterford Water Commissioners, 
2003; 2004; 2005). The overall ADD for this period was approximately 1.7 MGD. 

Table 2.2 – Waterford Water Demand – 2003 to 2005 

Year ADD (MG) MDD (MG) 

2003 1.8 2.6 

2004 1.7 1.9 

2005 1.6 2.5 

Note: 
1.  Waterford, 2003; 2004; 2005. 

Long-term projections of Waterford’s water demand have not been provided by Waterford.  
However, a Preliminary Engineering Report (Delaware, 2005) estimated that water demand 
could increase by 0.72 MGD over the next 10 years (or annually by 4%). This projection 
assumed the development of two large tracts of undeveloped residential land in Waterford, 
totaling approximately 700 acres. On the basis of this projection, the report recommended 



 26 

 
Water Supply Options 
Analysis 

 

 

that the existing WTP be replaced by a new WTP having a capacity of 2.88 MGD or 2,000 
gallons per minute (gpm) with one filter out of service, and 3.6 MGD with all filters operating.  

Based on assumptions included in the Preliminary Engineering Report (Delaware, 2005), 
the ADD is projected to be approximately 2 MGD in 2009 when the Phase 1 dredging 
activities are scheduled. Applying the existing MDD-to-ADD ratio of 1.5, the estimated MDD 
for 2009 is 3 MGD. 

Finished water production information presented in the daily logs of the Waterford WTP 
from 2004 through 2006 was reviewed to determine the ratio of the ADD for the period from 
May through November (i.e., anticipated months of Phase 1 dredging activities) to the ADD 
for the full 12-month period for January through December (Waterford, 2006c). In 2004, this 
ratio was estimated to be 1.04, and increased by an estimated 5% annually for an 
estimated value of 1.14 in 2006. Conservatively, assuming this trend continues, this ratio is 
estimated to be 1.3 in 2009. Applying this ratio to the projected 2009 ADD of 2 MGD, the 
estimated ADD for May through November 2009 is approximately 2.6 MGD. 

Waterford’s 2006 water rate for residential and industrial customers was $2.37 per 
thousand gallons (Waterford, 2006a). In 2005, Waterford charged Halfmoon $2.82 per 
thousand gallons for the first 27 million gallons per quarter and $2.51 per thousand gallons 
above 27 million gallons per quarter. In 2005, Waterford reportedly paid $4.87 per thousand 
gallons for water purchased from Troy (Waterford, 2005). As presented in Section 2.1, 
however, information from Troy indicates that they sell water to Waterford at a rate equal to 